
125 E-GS <1994><EU><712645>
WIRING HARNESS

45649

Pos Part Number Description Additional Text Quantity

1* 54611475100 MAIN CABLE HAR.250/300 EGS '93 1.00

2* 54611476100 CABLE HARNESS REAR PART EGS'93 1.00

3* 54611470100 HEAD LAMP SWITCH WI.CABLE '9 1.00

4 57011070050 SWITCH SUPPORT MERIT 1.00

5 44011076305 CABLE TIE 300/4,8MM BLACK 0.00

6* 44111006000 * CABLE CONNECTOR 0.00

7* 44611207000 * FLASHER UNIT 1.00

8* 54511046000 * FLASHER LIGHT BRACKET 1.00



9* 54611277000 CABLE HARNESS REAR EGS ACE 1.00

10* 58311276000 REAR WIRNING HARNESS '93 1.00

12* 54611083100 BRACKET FOR CONNECTOR '93 1.00

13 0014060103 HH COLLAR SCREW M 6X10 WS=8 2.00

15 54211052100 * CLAMP RSGU 18/20 1.00

16 0912060163 AH SCREW DIN0912-M 6X16 1.00

18 50235033300 SNAP-NUT HOLDER M6 KP142 2.00

19 13106038000 * BRACKET 1.00

25 0797060003 TOOTH LOCK WASH. DIN6797-A 6,4 2.00

27 0985060003 Self lock. nut DIN985-M6-A2 2.00

28 0912060103 AH SCREW DIN0912-M 6X10 2.00

30 42013121000 BRAKE LIGHT SWITCH 1.00

32 51011050000 FRONT BRAKE LIGHT SWITCH 1.00

33* 54335031000 RUBBER GROMMET 20X15-M6X10 (2) 2.00

34* 54611434000 1.00

35* 49111435100 CONDENSATOR 25V, 10.000 MF 1.00

36* 54511048000 CAPACITOR BRACKET 2.00

37* 54611448000 BRACKET FOR CAPACITOR 1.00

38 0014060103 HH COLLAR SCREW M 6X10 WS=8 2.00

40* 58011031000 * RETAINING PLATE 1.00

60* 54511060100 DC HORN 12V NIKKO 1.00
* = New part


